

**TEST REPORT**

**Client:** **Mobern Inc**  
80 Boundary Road  
Cornwall, Ontario K6H 5V3  
**Attention:** Cameron Williams  
**E-Mail:** cwilliams@mobern.com

**Sample Description as Declared :**

Item Name: 2 Swatch Fabric Samples  
1) Freedom! ND – 653322  
2) (N) deavor Hidden Creek Marsh  
Supplier / Manufacturer Name: Not Provided  
Style #: Not Provided  
Color : 1) Multi, 2) Forrest  
No. of Samples: 2  
End Use : Furniture  
Country of Origin: Canada  
Sample Received Date: November 13, 2019  
Final Confirmation Received Date: November 14, 2019  
Report Completion Date: November 20, 2019

**OVERALL CONCLUSION:**

	Standard	Result
1. EN 71-3:2019 Migration of Certain Elements (Category III)		1. Pass



**For and on behalf of  
Intertek Products Group North America:**

**Intertek North America**

545 E Algonquin Road, Suite F  
Arlington Heights, Illinois 60005  
Telephone: 847-871-1020 Fax: 847-439-6156



TESTING LABORATORY  
AT-1348

**TEST RESULTS:**

**EN 71-3:2019 Migration of Certain Elements (Category III)**

Reference EU Directive 2009/48/EC Annex II, Section III, Part 13

**Test Method:** EN 71-3:2019 - Category III: Scraped-off Materials

Solid material with or without a coating, which can be ingested as a result of biting, tooth scraping, sucking or licking.

- Coatings of paints, varnishes, lacquers, printing inks, polymers, foams and similar coatings
- Polymeric and similar materials, including laminates, whether textile reinforced or not, but excluding other textiles
- Paper and paper board
- Textiles, natural or synthetic
- Glass, ceramic, metallic materials
- Other materials whether mass coloured or not (e.g. wood, fibre board, hard board, bone and leather).

**Requirements:**

The migration of elements from toy materials shall not exceed the limits given in the Test Results section.

Deviation	1	2
Were migration solutions stabilized?	No	No
Was the solution centrifuged?	No	No

**Intertek North America**

545 E Algonquin Road, Suite F  
Arlington Heights, Illinois 60005  
Telephone: 847-871-1020 Fax: 847-439-6156



TESTING LABORATORY  
AT-1348

**Test Results:**

Restricted Element	Results (mg/kg)		Limits (mg/kg)
	1	2	
Aluminum	<50.0	<50.0	70000
Antimony	2.6	4.7	560
Arsenic	<2.0	<2.0	47
Barium	<2.0	<2.0	18750
Boron	<2.0	<2.0	15000
Cadmium	<2.0	<2.0	17
Total Chromium	<0.050	<0.050	460 [Cr (III)]
			0.053* [Cr (VI)]
Cobalt	<2.0	<2.0	130
Copper	<2.0	<2.0	7700
Lead	<2.0	<2.0	23
Manganese	<2.0	<2.0	15000
Mercury	<2.0	<2.0	94
Nickel	<2.0	<2.0	930
Selenium	<2.0	<2.0	460
Strontium	<2.0	<2.0	56000
Total Tin	<2.0	<2.0	180000 (Tin)
			12 (Organic Tin)
Zinc	21.2	31.0	46000

Component Number	Component Description
1	Freedom ND - 653322
2	(N) deavor! Hidden Creek March

**Conclusion: Pass**

**Intertek North America**

545 E Algonquin Road, Suite F  
Arlington Heights, Illinois 60005  
Telephone: 847-871-1020 Fax: 847-439-6156



AT-1348

*The test results stated in this report relate only to the item(s) tested. This test report may not be reproduced except in full, without written approval of Intertek.*



*If you need assistance in interpreting these results or if you have any questions,  
please feel free to call Customer Service Department*

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or willful misconduct.*

**Intertek North America**

545 E Algonquin Road, Suite F  
Arlington Heights, Illinois 60005  
Telephone: 847-871-1020 Fax: 847-439-6156



TESTING LABORATORY  
AT-1348